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YOUR LABORATORY WORKTOP, OUR EXPERTISE

AZAM WIRA established since the Year 2001. With over 15 Years within
the laboratory industry, we are confident in our Laboratory worktop
systems. We are committed to our client's design concept and cater to
their needs and strive our best to convey their expectations.

AZAM WIRA specializes in lab grade laboratory worktops. We provide
these products and services to all corporate, commercial, government,
private sectors and residential clients.

All our laboratory worktops are designed and engineered to provide
durable and environmentally friendly that enable us to adapt to suit our
clients need. We supply and install mainly throughout Malaysia from
small-scale retail to big-scale projects such as Medical Centres, Medical
Universities, Schools and all kind of Research Laboratory.

ABOUT US

Our laboratory worktop are of high-quality materials to ensure durability
and with custom designed cutting edges of your choices in order to
provide your desirable laboratory.

FOR ENQUIRIES:

www.azamwira.com

No 25, Jalan Perindustrian Suntrack,
Hub Perindustrian Suntrack,

Off Jalan P1A, Seksyen 13,

Bandar Baru Bangi,

43650, Selangor Darul Ehsan.

Tel: 03 - 8920 8969
Fax : 03 - 8920 8967
Email : enquiries@azamwira.com
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AZW LABORATORY WORKTOP SYSTEM



AZIW LABORATORY WORKTOP SYSTEM

AZW PHENOLIC RESIN WORKTOP

SPECIFICATIONS AZW laboratory worktop
THICKNESS | | comes in various colours
12mm , 18mm and 25mm High Pressure Laminated

Board with Melamine surface on both side. ahnd customizable to suite

COLOUR
AZW Black , Grey & White colour

clients specifications.




AZIW BACKSPLASH PANEL SYSTEM

AZW BACKSPLASH PANEL

SPECIFICATIONS

THICKNESS

6mm or 10mm High Pressure
Laminated Board with
Melamine surface on both side.

HEIGHT
Overall 1840mm

IRONMONGERIES
Screw & Screw Caps

COLOUR
Wide selection of AZW solid &
woodgrain colours




AZIW BACKSPLASH PANEL SYSTEM

AZW BACKSPLASH PANEL

SPECIFICATIONS :

Design Basis
Drawings and specification are based on customized size of AZW Backsplash.
Manufacturer and Fabricator :
Panels by Polytec, Fabricated by Azam Wira Sdn Bhd
Model:
AZW Backsplash Panel fabricated from solid phenolic composite material.
Colors:

BACKSPLASH PANEL : Wide range of AZW colours available with extended lead
time. Standard stock range colours at shorter lead time.

Core : Black
Backsplash:

Material : 6mm thick solid phenolic composite material.
Corners : Rounded / Square corners
Edges : Standard profile is straight edge with no profile.

P wWwhNh =

Panel Fastening : Screw & Screw caps

Hardware :

1. Screw:9 (nine) to 12 (twelve) nos of screw per panel
Dimensions:

Consist of 1 nos of wall mounted Backsplash panel.
Each panel size is 800mm(W) x 2100mm (H)

A. Overall Height : 2100mm
B. Overall Width : 800mm



AZIW LABORATORY WORKTOP SYSTEM

MATERIAL & PRODUCT
SPECIFICATIONS

Solid Phenolic HPL Panel Material :

Decorative papers impregnated with the melamine resin on faces with antimicrobial

agent and integrally compression molded within a core consisting of solid phenolic
resin

impregnated kraft papers.

Overlay paper
1 +Antimicrobial agent

2"'Decorative paper
2 +Antimicrobial agent

Kraft paper
3 +Antimicrobial agent

2""Decorative paper
4 +Antimicrobial agent

Underlay paper
9 +Antimicrobial agent

CHARACTERISTICS OF AZW PANELS

AZW Laboratory Worktop is tested by the Standard Industrial Research Institute of
Malaysia and Singapore Productivity and standard Boards (PSB) to DIN EN-1 & ISO
4586-1

Resistance to chemicals Resistance to boiling water
Resistance to colour change in Xenon Arc Light Abrasion Resistance
Resistance to cigarette burns Scratch Hardness
Resistance to steam Modulus of Elasticity
Dimensional Stability at 20°C Impact Resistance
Resistance to stain Moisture Resistance Grade
Resistance to Termites Tensile Strength

Resistance to heat



AZIW BACKSPLASH PANEL SYSTEM

TECHNICAL DATA

PHYSICAL PROPERTY TEST METHOD UNIT TYPICAL TESTING RESULT
GROSS DENSITY DIN 53479 KG/m3 | 1430

THICKNESS TOLERANCE DIN 16926 MM +/- 0.50

THICKNESS SWELLING (24 HOUR AT 20 +/-1°C) EN 317 % 0.07

FLEXURAL STRENGTH BS 2782 N/MM? | >120

TENSILE STRENGTH : MACHINING DIRECTION BS 2782 N/MM?2 | >130

CROSS DIRECTION >90

RESISTANCE TO SURFACE WEAR (TABER ABRASION | EN 438-2 CYCLES >500

TEST)

RESISTANCE TO IMPACT EN 438-2 N >40

RESISTANCE TO SCRATCHING EN 438-2 N >4

RESISTANCE TO COLOUR CHANGE IN XENON EN 438-2 - BLUE WOOL STANDARD NO. 6
LIGHT #

RESISTANCE TO IMMERSION IN BOILING WATER EN 438-2 % 0.44

(100°C FOR 2 HOURS) : 0.28

WEIGHT CHANGE

THICKNESS CHANGE

RESISTANCE TO DRY HEAT (180°C) EN 438-2 - NO VISIBLE CHANGE
RESISTANCE TO CIGARETTE BURNS EN 438-2 - NO VISIBLE CHANGE
“LUCKY STRIKE” BRAND NO VISIBLE CHANGE

CAMEL"” BRAND NO VISIBLE CHANGE

“MALBORO” BRAND

RESISTANCE TO STEAM (1 HOUR) EN 438-2 - NO VISIBLE CHANGE
COEFFICIENT OF THERMAL CONDUCTION DIN 52612 W/mK | 0.3
SURFACE HARDNESS-MICRO VICKERS DETERMINED USING | - 60

MITUTOYO MVK G1

HARDNESS TESTER

WITH 100GF LOAD

DIMENSIONAL STABILITY AT ELEVATED EN 438-2 % 0.32
TEMPERATURE
DIMENSIONAL STABILITY AT 20% EN 438-2 % 0.15

SURFACE SPREAD OF FLAME BS 476-7 - CLASS ONE



AZIW BACKSPLASH PANEL SYSTEM

MATERIAL DATA

NO VISIBLE EFFECT ON THE SURFACE IF REMOVED AFTER 24 HOURS

Acetic Acid 100%
Acetone

Alcohol
Ammonia 25%

Ammonia Chloride 10%

Ammonium Thiocyanate, 41%

Ammonium Sulphate, 33%
Amyl Acetate
Methyl Ethyl Ketone , 100%

N- Hexane

Barium Chloride (Saturated)
Barium Sulphate, 25%
Benzene

Chromic Acid Mixture

Dichloromethane, 99%

Boric Acid (Saturated)
N- Butyl Acetate

Cadmium Acetate Dihydrate
(Saturated)

Calcium Sulphate Hydrate
(Saturated)

Potassium Bromate (Saturated)

Potassium Bromide , 30%

Calcium Carbonate (Saturated)
Hydrogen peroxide , 3%

Lactose Monohydrade (Saturated)
Lead (Il) Acetate Trihyrate , 42%

Lead (Il) Nitrate (Saturated)

Trisodium Phosphate , 10%

Magnesium Chloride
Formalin (>40%)
Potassium Chloride (Saturated)

Potassium Hydroxide (49% - 50%)

Natrium Acetate (24%)
Potassium Sulphate (Saturated)
Isopropanol

Sodium Acetate (Saturated)

Calcium Chloride Dihydrate , 41%

Calcium Hydroxide (Saturated)
Chloral Hydrate , 54%

Chloroform, 99.5%

Citric Acid, 30%

Tetrachloromethylene , 99%

Xylene

Copper Sulphate , 10%
Ethanol

Diethyl Ether

Ethyl Acetate

Formaldehyde , 37%

Glycerine

Sodium Carbonate
Sodium Chloride
Sodium Nitrate

Sodium Phosphate

Sodium Sulphate (Saturated)
Starch Soluble (Saturated)
Sryrene

Thymol (Saturated)

Magnesium Sulphate Heptahydrate
, 43%

Toluene, 99%
Methanol

Ammonia Water , 28%

Phenol, 95%

Zinc Chloride

Zinc Sulphate Heptahydrate ,
34.66%



AIW PHENOLIC RESIN TOP

MATERIAL DATA

NO VISIBLE EFFECT IF REMOVED IMMEDIATELY

Hydrofluoric Acid , 15%

Hydrogen Bromide

Formic Acid , 94%

Silver Nitrate , 5%

Sulphuric Acid , 60%

Nitric Acid , 60%

Hydrochloric Acid , 37%

NO VISIBLE EFFECT IF COMPLETELY REMOVED AFTER 10

MINUTES

Aluminium Chloride
Feric Chloride

Hydrogen Peroxide , 30%
lodine , 25%

Mercury (1) Chloride

Methylene Blue

Oxalic Acid

Phosphoric Acid , 15%

Potassium Dichromate

Potassium lodine

Potassium Permanganate

Sodium Hypochlorite , 5.7%

Sodium Thiosulphate

Potassium Nitrate

Sodium Sulphite

Sodium Hydroxide , 49%- 50%



AIW SOLID COLOURS

AZW SOLID COLOUR

POLARWHITE ARTICWHITE NATURAL WHITE PARCHMENT NEW ANTIQUE SAND BEIGE

WHITE
ROSA BEIGE MOUNTAIN YELLOW CITRUS BLUSH PINK VINTAGE RED
PEPPER
BLACK PLUM GREEN TEA LIME GREEN KHAKI LEATHER FOSSIL

MATT

AZUR BLUE MARINE BLUE SKY BLUE NORDIC BLUE NILE VERDANT TEAL BLUE

COOL GREY WARM GREY DUST GREY OYSTER GREY NEW GRIGIO  NEW SLATE GREY

GREY

STORM EBONY BLACK




SIRIM QAS International Sdn.Bhd. (Company No.* 410334-X)
No. 1, Persiaran Dato” Menten, P.O Box 7035, Section 2,

40911 Shah Alam, Selangor Darul Ehsan, Malaysia

Tel. no: 03-5544 5853/ 5544 5854

Fax. no. 03-5544 5855

RNATIONAL

smll\nu
QAS:
TEST REPORT

REPORT NO.: 2010CB0385 PAGE: 1 OF 6

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS
International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any
means or forms without written approval from Managing Director, SIRIM QAS International Sdn. Bhd. Please refer overleaf for
Conditions Relating To The Use of Test Report.

Applicant ; AZAM WIRA SDN BHD
No : 10, Jalan Tembaga SD5/2H,
Sri Damansara Industrial Park,
52200 Kepong
Kuala Lumpur

Manufacturer : AZAM WIRA SDN BHD

Product : Phenolic Resin Board (High Pressure Laminated)

Reference Standard/ : 1) BS EN 438-2: 2005

Method of test High-pressure decorative laminates (HPL) — Sheet based on thermosetting

resins (Usually called Laminates) — Part 2: Determination of properties

2) 1ISO 178: 2001, Plastic — Determination of Flexural

3) ISO 1183-1: 2004, Plastic — Methods for determining the density of non-
cellular plastics — Part 1: Immersion methods, liquid pyknometer methods
and titration method.

Description of sample  : One model of Phenolic Resin Board (High Pressure Laminated) was
received for testing.
Brand: Azam Wira
Model: Azam Wira— AZW 12 mm

Date received : 14™ December 2009
Job no./Ref. no. : J20095045089/SQAS/CBMT/T.REC/CSL/08
Issued date .04 MAR 2010 /)

Approved Signatories

--------------------------------------

TN<HI. MOHD FAUZI ISMAIL)
Vil 4 - Head
" Civil & Construction Section
Testing Services Department
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TEST REPORT

REPORT NO.: 2010CB0385 PAGE: 2 OF 6

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS
International Sdn. Bhd, This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any
means or forms without written approval from Managing Director, SIRIM QAS International Sdn. Bhd.

TEST RESULT:

Product . Phenolic Resin Board ( High Pressure Laminated),
Method of Test . BS EN 438-2: 2005, -
High-pressure decorative laminates (HPL) — Sheet based on
thermosetting resins (Usually called Laminates) —
Part 2: Determination of properties

Clause Determinations /Test Methods Test Results

4.0 Assessment of appearance The sample did not show any defects such as
smudges, smears, fingerprints, scratches,
foreign particles, damage or any other form of
blemish evident within the decorative surface.

5.0 Determination of thickness Thickness (mm)

1) 12.199 mm

2) 12.145 mm

3) 12.187 mm
Average: 12.177 mm

9.0 Determination of flatness Maximum: 0.21 mm
12.0 Resistance to immersion in boiling water Changes in Thickness (%)

1) 1.61 %

2) 1.70 %

3)1.27 %
Average: 1.55 %

Changes in Mass (%)

1) 1.20 %

2)0.97 %

3)0.72%
Average: 0.96 %

Examination for change in appearance:
Rating 5: No visible change




TEST REPORT

REPORT NO.: 2010CB0385

PAGE: 3 OF 6

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS
International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any
means or forms without written approval from Managing Director, SIRIM QAS International Sdn. Bhd.

TEST RESULT:

Product Phenolic Resin Board ( High Pressure Laminated)
Method of Test BS EN 438-2: 2005,
High-pressure decorative laminates (HPL) — Sheet based on
thermosetting resins (Usually called Laminates) —
Part 2: Determination of properties
Clause Determinations /Test Methods Test Results
17.0 Dimensional stability at elevated Dry-Heat & High-Humidity Test

temperature

Changes in Length for the
machine direction (%)

1)0.18 %
2)0.06 %
3)0.05 %
4)0.14 %

Cumulative Dimensional Changes: 0.43 %

Changes in Length for the
Cross machine direction (%)

1)0.01 %
2)0.10 %
3)0.01 %
4) 0.06 %

Cumulative Dimensional Changes: 0.18 %

v




TEST REPORT

REPORT NO.: 2010CB0385

PAGE: 4 OF 6

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS
International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any
means or forms without written npproval from Managing Director, SIRIM QAS International Sdn. Bhd.

TEST RESULT:
Product Phenolic Resin Board ( High Pressure Laminated)
Method of Test BS EN 438-2: 2005,
High-pressure decorative laminates (HPL) — Sheet based on
thermosetting resins (Usually called Laminates) -
Part 2: Determination of properties
Clause Determinations /Test Methods Test Results

18.0

Dimensional stability at ambient
temperature

Low-Humidity & High-Humidity Test

Changes in Length for the
machine direction (%)

1)0.05 %
2)0.04 %
3)0.38 %
4)0.30 %

Cumulative Dimensional Changes: 0.77 %

Changes in Length for the

Cross machine direction (%)

1)0.11 %
2)0.07 %
3)0.33 %
4)0.24 %

Cumulative Dimensional Changes: 0.75 %

v



SIRIM QAS International Sdn.Bhd. (Company No. 410334-X)

CHEMICAL & CONSUMER SECTION, Bulding 16, No 1. Persiaran Dato’ Menten, PO Box 7035, Sectnion 2 40915 Shain Alam
Selangor Darul Ehsan. Malaysia
Tel ne U3-35546065] 55440658 Fax a0 U3-55446688

TEST REPORT

INTERNATIONAL

SIRIM
QAS

REPORT NO. : 2010KDO0O105 TPAGF.: 1 OF 4

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS
International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposcs by any means
or forms without written approval from Managing Director, SIRIM QAS International Sdn. Bhd. Please refer overleaf for Conditions
Relating To The Use of Test Report,

Applicant : Civil and Construction Section
Building 22,
SIRIM QAS International Sdn. Bhd.

Manufacturer : AZAM WIRA SDN. BHD.

Product : Phenolic Resin Board (High Pressure Laminated)

Reference standard 1 1) BS EN 438 : Part 2 : 2005 Resistance to chemicals

Method of test 2) ASTM G 22 : 1996 Resistance of Plastic to Racteria

Jescription of sample Received one (1) sample of Phenolic Resin Board (lligh Pressure

Laminated) for testing. The sampic was marked as : Azam Wira

Date received : 16" December 2009
Job No. : JDOC 0806890
is.sue date : 17" Febiuary 2010

Approved Signatory

(ROHAIDAH BSRARIM, AMIC) (HAHNAS MAHBUT)
(<M A/1700/3994/99 Head
Senior Technical Executive

Chemical & Consumer Secuon (C=S8T)
Testing Services Department
SIRIM QAS International SJu. 3hd



TEST REPORT

REPORT NO.: 2010CB0385 PAGE: 2 OF 6

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested hy SIRIM QAS

International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any
means or forms without written approval from Managing Director, SIRIM QAS International Sdn. Bhd.

TEST RESULT:

Product Phenolic Resin Board ( High Pressure Laminated)
Method of Test BS EN 438-2: 2005, -
High-pressure decorative laminates (HPL) — Sheet based on
thermosetting resins (Usually called Laminates) —
Part 2: Determination of properties
Clause Determinations /Test Methods Test Results
4.0 Assessment of appearance The sample did not show any defects such as
smudges, smears, fingerprints, scratches,
foreign particles, damage or any other form of
blemish evident within the decorative surface.
5.0 Determination of thickness Thickness (mm)
1) 12.199 mm
2) 12.145 mm
3) 12.187 mm
Average: 12.177 mm
9.0 Determination of flatness Maximum: 0.21 mm
12.0 Resistance to immersion in boiling water Changes in Thickness (%)
1) 1.61 %
2) 1.70 %
3)1.27%

Average: 1.55 %

Changes in Mass (%)

1) 1.20 %

2)0.97 %

3)0.72%
Average: 0.96 %

Examination for change in appearance:
Rating 5: No visible change




SIRIM QAS International Sdn.Bhd. (Company No - 410334-X)

CHEMICAL TESTING SECTION. Building 16, No. 1, Persiaran Dato” Menteri, P.O Box 7035, Section 2, 40911 Shah Alam,
Selangor Darul Ehsan, Malavsia

Tel no: 03-55446651/55446658 Fax. no: 03-55446688

TEST REPORT

INTERNATIONAL

P21
-2 | [
Vs

REPORT NO. : 2006K1.0447 PAGE: 1 OF 2

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS
International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any means

or forms without written approval from Executive Director, SIRIM QAS International Sdn. Bhd. Please refer overleaf for Conditions
Relating To The Use of Test Report,

Applicant . AZAM WIRA SDN. BHD.
No. 10, Jalan Tembaga SD5/2H
Sri Damansara Industrial Park

52200 Kuala Lumpur
Product : Phenolic Resin Worktop
Reference standard / : BS EN 438 : Part 2 : 1991
Method of test Decorative high-pressure laminates (HPL) - sheets based on

thermosetting resins

Description of sample : Received one (1) sample of Phenolic Resin Worktop for testing.
The sample was marked as :
Brand : AW
Model : AW-LG

Date received : 24" April 2006
Job No. : J20065080411
Issue date : 28™ April 2006

---------------------------------

(ROHAID
Senior Tec

................................................

IBRAHIM, AMIC) (HAHNAS MAHBUT)

ical Executive Manager

Chemical Testing Section

Building 16

SIRIM QAS International Sdn. Bhd.



TEST REPORT

REPORT NO. : 2006K1.0447

PAGE: 2 OF 2

This report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS
International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any means

or forms without written approval from Exccutive Director, SIRIM QAS International Sdn. Bhd.

Test Results

Sample Phenolic Resin Worktop

Brand AW

Model AW-LG

Table A : Chemical Resistance Test - Solutions removed after 24 hours
No. Tests Results

1. | Ammonium Chloride, 10 No visible change
2. Potassium Carbonate, 10% No visible change
3. | Potassium Chloride, 10% No visible change
4. | Potassium lodide, 10% No visible change
5. | Sodium Carbonate, 5% No visible change
6. | Chloroform No visible change
7. | Carbon Tetrachloride No visible change
8. | Sodium Bicarbonate, 5% No visible change
9. | Sodium Chloride, 5% No visible change
10. | Potassium Ferricyanide, 5% No visible change
11. | Ammonium Hydroxide, 10% No visible change
12. | Ethanoic Acid, 5% No visible change
13. | Barium Chloride Dihydrate, 10% No visible change
14. | Trisodium Phosphate, 1% No visible change

Table B : Chemical Resistance Test - Solutions removed after 10 minutes

No. Tests Results

1. | Silver Nitrate, 5% Marked change of gloss and/or colour

2. | Hydrochloric Acid, 10% Slight change of gloss and/or colour
only visible at certain angle

3. | Sulfuric Acid, 10% Slight change of gloss and/or colour
only visible at certain angle

4. | Nitric Acid, 10% Slight change of gloss and/or colour
only visible at certain angle

5. | Hydrogen Peroxide, 3% No visible change

6. | Saturated Calcium Hydroxide solution No visible change

7. | Phosphoric acid, 85% No visible change

8. | Caustic Soda No visible change

Table C : Chemical Resistance Test - Solutions removed immediately after application

No. Tests Results
l. Sulfuric Acid, 96% No visible change
2. Nitric Acid, 65% No visible change
3. | Hydrochloric Acid, 37% No visible change

ical Execuptve
Chemical esting Section
SIRIM QAS Intemnatinmel § 4



TEST REPORT

REPORT NO. : 2006K1.0447

PAGE: 2 OF 2

This report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS
International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any means

or forms without written approval from Exccutive Director, SIRIM QAS International Sdn. Bhd.

Test Results

Sample Phenolic Resin Worktop

Brand AW

Model AW-LG

Table A : Chemical Resistance Test - Solutions removed after 24 hours
No. Tests Results

1. | Ammonium Chloride, 10 No visible change
2. Potassium Carbonate, 10% No visible change
3. | Potassium Chloride, 10% No visible change
4. | Potassium lodide, 10% No visible change
5. | Sodium Carbonate, 5% No visible change
6. | Chloroform No visible change
7. | Carbon Tetrachloride No visible change
8. | Sodium Bicarbonate, 5% No visible change
9. | Sodium Chloride, 5% No visible change
10. | Potassium Ferricyanide, 5% No visible change
11. | Ammonium Hydroxide, 10% No visible change
12. | Ethanoic Acid, 5% No visible change
13. | Barium Chloride Dihydrate, 10% No visible change
14. | Trisodium Phosphate, 1% No visible change

Table B : Chemical Resistance Test - Solutions removed after 10 minutes

No. Tests Results

1. | Silver Nitrate, 5% Marked change of gloss and/or colour

2. | Hydrochloric Acid, 10% Slight change of gloss and/or colour
only visible at certain angle

3. | Sulfuric Acid, 10% Slight change of gloss and/or colour
only visible at certain angle

4. | Nitric Acid, 10% Slight change of gloss and/or colour
only visible at certain angle

5. | Hydrogen Peroxide, 3% No visible change

6. | Saturated Calcium Hydroxide solution No visible change

7. | Phosphoric acid, 85% No visible change

8. | Caustic Soda No visible change

Table C : Chemical Resistance Test - Solutions removed immediately after application

No. Tests Results
l. Sulfuric Acid, 96% No visible change
2. Nitric Acid, 65% No visible change
3. | Hydrochloric Acid, 37% No visible change

ical Execuptve
Chemical esting Section
SIRIM QAS Intemnatinmel § 4



Test Report No. SO09MECD212972Y WA
dated 06 May 2009
{QM-1108-102)
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SUBJECT:

Fire propagation test on “Polylec” Material for Wall / Door [ Ceiling Construction
submitted by Polytec Laminates Sdn Bhd on 26 Mar 2009,

TESTED FOR:

FPalytec Laminates Sdn Bhd

Mo, 1 Jalan Teknologi Utama
Kawasan Perindustrian Mengkibal

ge000 Kluang
Johor
Malaysia

Aftn: Ms Moor Azhian Bt Mohd Azmee

DATE OF TEST:

02 May 2009

PURPOSE OF TEST:

To determine the Index of Performance of the matenal when it is exposed o the
condiions of the test specified in British Standard 476 : Part 6 ; 1989 *Method of test
for fire propagation for products”,

The test was conducted at TUV SUD PSE fire test laboratory located at Mo, 10 Tuas

Avanue 10, Singapore 639134, E 3 l

Ly t:m, T opiell WP Peen Baa e peEEe 0
S Ll giges deor v bw idoesors lemoof cosdden
o ey e Lo graaa o e Srgapas Acmdisior Coorol - Sgsposs
m i gians  Lebosky e e S0 TesteCatabos red
= — T Tal ER-TMEAE Axemiled 0 & Feod s =l

1 o i© e A0 SMGLAT Soowdison Scwdia
PSB TEST WO SAC-GINGLAS LSDCELE e i

Fidat Fomam o Gl

Laboeaieny. Feoni | +6545805 1333 Regien il Hised Offca:

T 500 PES Pie. LI Fag: +E5-B7m6 EGTD TUW 0D Asia Pacie Pli. Lid,

Tesbirg Sanioes E-funt hf:dﬁlwiﬂﬂmﬂ 1 Scienos Park Drive, 354038

Mol Scierce Palk Drive W L5 50 The: Franidr. Singapeee 110223

Sepapors T1HZ Go. R : S350 TR o Paga T of §



Test Report No. SOOMECOD21259/2'YWA
dated 06 May 2009
(CM-1108-102)

PEE Sexapara

DESCRIPTION OF SPECIMENS:

Six pieces of specimen, said to be “Polytec” (12mm thick x 1420kg/m”) Matarial for
Wall / Door [ Ceiling Construction comprising of Compact Laminates, each of nominal
size of 225mm x 225mm were submitted.

TEST PROCEDURE:

Three specimens, backad with calcium silicate board, were tested with either face
exposed to the specified heating conditions, in an apparatus conforming to paragraph
5 and illustrated in Figures 1 to 3 of the Standard.

The calibration and test procedures were as defined in paragraphs 8 and 9,
respectively, of the specification. The apparatus was calibrated prior to test and the
actual calibration curve obtained is shown in Figure 1 of this report.

The mean temperature rise above ambient obtained from three specimens is also
shown in Figure 1 (i.e. with the actual calibration curve). The mean temperature
readings for the material and the calibration curve were obfained at the following
intarvals from the start of the test; at 172 minute intervals up to 3 minutes, at 1 minute
intervals from 4 to 10 minutes, and at 2 minutes intervals from 12 to 20 minutes,

Page 2 of &



Test Report No. SOOMEC02129/2YWA
dated 06 May 2009
(QM-1108-102)

P58 Sagapor

From these readings, the index of perfformance for the material was determined as

follows:

51 =

amnd 5y =

In computations only the positive value of

=3 Q, - B t=10 a, - B,
3 . g =%

=05 101 t=4 10t

t = 20 B, - B

t=12 00

31 ¥ 8>+ 84

= Index of performance for each of the specimens tested and s4, 83
and s; are sub-indices

B Time in minutes from the orgin at which readings are taken.

Temperature rise in deg. C for the specimen at time, t

= Temperature rise in deg. C for the calibration sheet at time, t

By - By
was used.

i
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Test Report No. SO0OMECD2129/2IY WA
dated 06 May 2009 TN |
(QM-1108-102) B0

PS8 Sagapone

RESULTS OF TEST:

The following test results were obtained for each spacimen tested:

Specimen sub-Indices Index of Performance
51 52 | 53 S
A 0.5 10.1 5.5 16.1
8 | 11 e 17.2
| C 1.4 11.5 4.4 17.3
COMNCLUSION:

The test results obtained, as an average of the 3 samples tested are as follows:

Indax of overall parformancea, | = 16.9
(Fire propagation index)

sub-index, i = 1.0
Sub-index, iz = 10.8
Sub-index, iy = 5.1
REMARKS:

The test results relate only to the behaviour of the test specimens of the product under
the particular conditions of test; they are not intended to be the sole criterion for
assessing the potential fire hazard of the product in use.

el

Ong Kiag Huat Cha 08
Assobiate Engineer Product Manager
(Fire Safety & Security Products)
Mechanical Centre
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FIGURE 1 : COMPARISON OF MEAN SPECIMEN AND CALIBRATION CURVES
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dated 06 May 2009

Test Report No. S0OMEC02129/2IYWA,
|
(QM-1108-102) @ |

PSE Singapam

This Repor is issusd undar the following conditions:

1.

Z

Reailts of e lestngcabbration i the b of & report wil be Eued immedalely aller the service hes been compleled of teminated.

Unless othanwtse mequested, a repor shall conlain only lechnical msuls. Analysis and indergeetation of the msults and professonal opmion
anl recommendalions expressed thessupon, i requined, sfall be deary indicated and addtonal fen paid lor, by the Clenl

Tres reporl spples o the sample of the specilic productequipment gren at the Bme of s estng/calibeaton.  The resufts sre not used fo
indicale ar imgéy that ey are appicable 1o other smilar ilams, by addifon, such results must not be used to indicate or imply that TUY SO0
PSE approves, recommends of endarses the manulachurer, suppier o user of such produdiequipment, o thal TUV SUD PS8 i anmy way
“guaranbees” the kaber perdomance of the produchiegquipment.

The sampla's mentoned in this report is'are submitedisuppled'manufactred by e Olent TUW SUD PSB therefore assumes mo
responsibiiy for the acouracy of informaton on the brand name. modal number. ongin of manufaciume, comsignment or any nformation
supplied,

Additona! coples of the repart are avadable to the Client at an additional fee. Mo thisd party can obtain a copy of this repon through TOW 800
PSE, unless the Clent has authorisad TUY SUD PSB in weiing fo do 50,

TUv SUD PSB may & its 2ok diseralion 533 10 of amend the condlions of he repodt a1 Ihe lime ol Bsus of the report and auch fepad and
such addfons or amendmants shall be binding on the Chent

All copyrighl in the repart shall remain with TUY SUD PEE and the Chent shall, upon payment of TUN S0D PE8's fees for the carmying oul of
e bes laicafitvatons, & granled & Boanse 1o use of pubish e repor 10 The third panes. sulgect o e [eams and condilions heren., prowided
ahways that TUY SUD PSB may al ks abzolute discration be anfitied o imposs such concitons on the boensa a5 Esses it

Mothing in this report shall be inberpreded 40 maan that TUY SUD PSE has verified or ascertained any endorsament or marks from any othar
tesling aukanly or bodees thal may be found on I;rm:arq;b.

Tris repart shall ot be reproduced whaly of in parts and no reference shall be made by the Clent o TUV S00 PSE or 1o e repor or reslis
furmished by TUY SUD PSB in any advertisamants or sales promotion

10, Unless oferwise staled, fhe lests ane carisd cul in TUW SUD PS8 Pre Lid, No.1 Science Park Drive Singapore 118221

Marzh 2009
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Test Report No. S09MEC021291/0KH
dated 06 May 2009

(QM-1108-102)

Mobe: Tris report s issued subject lo TOW 200 PS5BS "Toes and Condbons Goseming Technioal Sendcos”

SUBJECT:

Choose certaimey.
Add value

Large scale suface spread of flame test on “Polbylec” Materal for Wall | Door [ Ceilling
Construction submitted by Polytec Laminates Sdn Bhd on 26 Mar 2009,

TESTED FOR:

Folytec Laminates Sdn Bhd

Mo. 1 Jalan Teknologi Litama
Kawasan Penndustian Mengkibol
86000 Kluamg

Johor

Malaysia

Aftn: Ms Moor Azlian Bt Mohd Azmie

DATE OF TEST:
08 Apr 2009

PURPOSE OF TEST:

To determine the tendency of the surface of a material or a combination of materials to
support the spread of lame across its surface and to classify the surface according to
the test given in British Standard 476 : Part 7 @ 1997.

The test was conducted at TUY SUD PSB fire test laboratory located at No. 10 Tuas

Avenua 10, Singapore 639134,

,%??(@

: i o
FSB TEST o3k
vrar |iymrs o Bhomi

Lals ot wl gary: P | +ESARE 1531

T 5000 P38 Pre Lid Fae: <6377 8670
Teedineg Servicss: E-mat lesbeoiliv-spdrsh ng
Mo 1 Scienoe Park O b
Siegepre 1162 Lo Heg : 1HEEGETH

ok ki L,
| AT
L& ELE-F
[IF Brp i 1o
b -TE TR
iy LAINT-IBAG
ey
st ol L E

Tha ey meorisd heen hew BB peforred e
abddaey wlh (B GDETEOTE R o SEoAkioR
iy S Segapoe Accwckistisa Cawcl - Segepoes
Ly B e s ST, Tl B . Tl
Mol SAL-TMGLAS Aocmadiied o m Feood aw ret
Wkl B P NG LR Ao e SR
o nkceniony

Hingarui | Hinad Dz

T SUD Asia Pacifc Pie, Lid
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dated 06 May 2009

Test Report No. S09MECD2129/1/0KH
(QM-1108-102) @

PS8 Siagapars

DESCRIPTION OF SPECIMENS:

Nine pieces of specimen, said to be "Polytec” (12mm thick x 1420kg/m”) Material for
Wall / Door [ Ceiling Construction compnsing of Compact Laminates, each of nominal
size of 885mm x 270mm were submitted.

TEST PROCEDURE:

Prior to lest, the specimens were prepared and condiioned in accordance with
paragraphs 5.3 to 56 of the standard and secured to a specmen holder as

descrbed in paragraph 6.3.

Six specimens, backed with calcium silicate board, were tested with either face
exposed to the specified thermal radiation from the apparatus described in paragraph
6.1 of the standard. The intensity of the radiated heat incident on the specimen varies
with distance from the hotter end, so that when the specified calibration panel is
mounted in the place to be occupied by the specimen, the imadiance of the radiometer
i as given in Table 1. The test was terminated when the flame front reached the
825mm reference line, or after 10 minutes has elapsed, whichever is the shorter.

[ustance along reference line lradiance KWImM®

from inside edge of specimen

haolder

i specifiad min. max.
75 32.5 32.0 330
225 210 205 21.5
ars 14.5 14.0 15.0
025 10.0 9.5 10.5
LT | T.00 6.5 7.5
R25 | 5.0 4.5 55

A s
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Test Report No. S09MEC02129/1/0KH

RESULTS OF TEST:

dated 0E May 2009
{CM-1108-102)

Spacimen No.

2

3

4

5

Spread of flame at
farst 1% minutes {mm)

o

0

0

0

Digtance (mm)

Tirmse of spread of Nlame 1o indicated distance
(minutes « seconds)

Start of flaming

il

]

all

il

fill

a

165
190
215

Time of maximum

spread of flame

(minubes » seconds) |

Distance of maximum

spread of flame (mm)

Comments

Page 3of &



Test Report No. S09MEC02129M1/0KH

dated 06 May 2009 TV
(QM-1108-102) |
PSS Sagapong
lassification of fFla
Classification Spread of fNlame at 1.5 min. _ Final spread of flame |
Limit {mm)} | Limnit for one spacimen m Limnit Limnit for one specimen in
samiple (mm) {mm) sample (mm)
Class 1 165 166 « 25 165 165 + 25
“Class 2 215 215 + 25 55 455 + 45
Class 3 ik 260 = 25 710 10+ 75
Class 4 EHI:E'EI-Ijiﬁ the limits for class 3

CONCLUSION:

In accordance with the class definitions specified in the Standard, the test results show
that the sample tested has a Class One Surface Spread of Flame.

REMARKS:

The test results relate only to the behaviour of the test specimens of the product under
the particular conditions of test; they are not intended 1o be the sole criterion for
assessing the potential fire hazard of the product in use,

-~

amiung Toa

Assopiate Engineer Froduct Manager

(Fire Safety & Security Products)
Mechanical Centre




dated 06 May 2000

Test Report No. S03MEC02129/1/0KH
| |
(QM-1108-102) @

P5E Singaparm

This Repor is issued under the foll owing condihons:

1

z

10

Riesuks of he mstng'calbralion m the form of a report wil be issued mmedately atter the savice has been compleled or feminaled.

Unless othenwise requested, a repor sfall oonain only techrical resuls. Analysis and interpretation of the resulls and prodessional apenion
and recommendations seprassed thessupon, I regquired, shall be deary indicated and adoibonal fee pand for, by the Clent

Tres repor! apples o the sample of the speciic productequipment gvan at the me of s tesingicalioraton, The nesaults are not used o
indacale ar imply that fhey ane applcable fo olher Smitar ilems. b addifon, such resuls mus! nol be used o indicate o imply that TUY SLID
P36 approves, recommends of endorses the manulachres, suppler of usesr of such product'ecuioment, of thal TUV SUD PSE i afy wy
"guaraniees the kater perfommanca of the produchisquipment.

The samples menioned in this report is'are submitedisupphedimanfactued by e Client TUY SUD PSB therfors assumaes no
responsbity for e acoraty o infarmakon on the brand name. model number, angin of manufaclre, corgignment o any nfomalion

suppied.

Additonat copies of e report ane avalable 1o the Client at an acdifional fes. Mo thisd party can obkain a copy of this repart through TUW SUD
PSE, wrless fie Clenl has authorsed TOW SUD PSR in weiing 4o do $a,

TUV SU0 PSE may a1 fts soke discretion 833 %o o amend the conditlons of the repart &1 the time of Bsus of the repart and such repart and
such acdbons or amandments shall be bnding on the Clent

All copyright in the report shall remain with TUW SUD PS8 and the Chent stall, upon payment of TUV SUD PE8's fees for the camying cul of
the lesteicaiinrations, be granied & icense 1o use or publsh e report o the thisd paries subject o the lems and condtions herein, provides
atways that TUY S00 PSB may &l ks atcsolbs discraton be entilked 1o mpose such condibons on the §cenee as ¢ soes ft

Mothing in this seport ghall be inlerpreted to mean Sl TV SUD PSE has verified or ascedained any endorsement or marks am any other
bealing aulhorty or bodes thal may be Tound on that sample.

Tris raport shall nol ba reproduced wholly or m parts and no sefarencs shall be made by the Cient to TUV SUD PSB or o e report o resuls
furrishert by TUY SUDIPSE in any acverlisements or saes promolion.

Unlpss oinerwise slaled, The tasts are camied cut in TUV S0D PSB Prelid, Mo Scenca Park Diwe Singapors 118221

March 203



AZAM WIRA SDN BHD

www.azamwira.com

Tel : 03 - 8920 3969
Fax : 03 - 8920 8967

Email : enquiries@azamwira.com

No 25, Jalan Perindustrian Suntrack,
Hub Perindustrian Suntrack,
Off Jalan P1A, Seksyen 13,

Bandar Baru Bangi,
43650, Selangor Darul Ehsan.



